surErB’  TB-WS55 Easy lift work stand

teol excellence |nStI‘UCtiOnS
1 | Name and Quantity of Parts - | oy
1.See the product information on Super B Website: O}

https://www.superbiketool.com/
Click:Product > Product list > Work stands > Page2 > TB-WS55
2.Scan the QR code in the right corner for assembly video

Parts List

No. [ Description

Upright

Clamp

Clamp holder

Clamp mounting plate
Grip holder

Grip

Winch mounting bracket
Winch

Left winch spacer

Right winch spacer

Left upright support
Right upright support
Back upright support
Base plate

Wheel bracket

Wheel

Spring washer M8

Flat washer M8

Square nut M8

Screw M8x25MM 8
Screw M8x16MM
Screw M8x10MM
Screw M6x12MM
Screw M6x40MM
Hex head screw M6x50MM
Set screw M8x10MM
Locknut M8

Locknut M6
L-shaped stopper
Steel cable guider

()
<

NI Y N Y Y Y Y Y N R V) v e ey =N

w
[e)]

w
o

-
o]

-
[e-]

Y
N

B|B®B|I0|B|I0IRIBIQQ|IB|L|IE|IQICIC|®|E|E|0|0|V|®|Q|®|V|®|®|B|O

== IN][~INMN]|~|D

i lllustrations of Metal Parts

|
| =

| 5 & A & c
e © B 5 @ @ & e © @
| e O 6 ® O

A 1. Before assembly, please prepare your own H4/H5/H6 hex wrenches, two 10 mm open-end wrenches, a 13mm
open-end wrench, and a 19 mm open-end wrench.
2. At least two persons are required during assembly: one to stabilize the parts and the other to carry out the
operation to ensure safety.
3. Please make sure to tighten the screws firmly to prevent any components from loosening, thereby avoiding
safety concerns during later use.
4. Please watch the assembly video before assembling.

01.00.2023.10.27




surERB

TB-WS55 Easy lift work stand

teol excellence |nStI‘UCtiOnS
2 | Assembly Instructions z =
r— 1

Step 1: Assemble grip, L-shaped stopper and winch mounting bracket
1. Place eight @square nuts as shown in Fig. 1.1, positioning them from the
bottom up along the grooves of (Dupright as shown in Fig. 1.

[A

Please place the Dupright on the floo
during assembly.

)

2. Align two ®grip holders with two @screws M8, two {spring washers M8,
and two (®flat washers M8, in sequence with two (9square nuts; tighten
them in place with an H5 wrench.

A Recommended height of ®grip holders is 160cm, which can be adjusted

according to personal preference.

. Align ©grip with Ggrip holders, and tighten them in place with two @screws
M6 and an H4 wrench to complete the assembly.

. Align @9L-shaped stopper in sequence with two @screws M8 and two @flat
washers M8 and two (9square nuts; tighten them with an H5 wrench. Note:
ensure the bottom of @L-shaped stopper is 16cm away from the top surface
of @winch mounting bracket.

. Assemble @Dwinch mounting bracket as shown in Fig. 1.2. Tighten it with four @\
@screws M8, four @spring washers M8, four (8flat washers M8 in sequence
,aligning them with four @square nuts. Tighten them with an H5 wrench. I

Ensure the flat surface of the @winch mounting bracket faces upward. D+
A When assembling the @winch mounting bracket, it is recommended that ‘Flush with16
the top surface is at a height of 120cm from the ground.

Step 1. Required Parts
Description
Upright

Grip holder

-

.|Required Tools

| (9Square nuts assembly

N
N

5

—Q
6

)

Grip

Winch mounting bracket

The bottom of @16CM away
from the top surface of @

Spring washer M8
Flat washer M8
Square nut M8
Screw M8x16MM
Screw M6x12MM

L-shaped stopper

H5 Wrench
H4 Wrench

®|BIB|G|®|9|9|0e|0|&

Step 2: Assemble the left, right, and back upright supports

1. Refer to Fig. 1.1, place eight @square nuts along the bottom of the
groove of Mupright, aligning them as shown in Fig. 2.

As shown in Fig. 2, align @left upright support with two @screws M8,
two {Dspring washers M8, two @flat washers M8, and two @square
nuts; tighten them in place with an H5 wrench. Align @right upright
support with two @screws M8, two (Dspring washers M8, two {@flat
washers M8, and two (9square nuts; tighten them in place with an H5
wrench.Align the @back upright support with four @screws M8, four (D
spring washers M8, four @flat washers M8, and four @square nuts;
tighten them in place with an H5 wrench.

2.

Step 2. Required Parts
Description

Upright

Left upright support
Right upright supporf
Back upright support
Spring washer M8
Flat washer M8
Square nut M8
Screw M8x16MM

Required Tools]

Qty.

DO ||| |-

dl=lElSl&S]EE)E

H5 Wrench

01.00.2023.10.27




surERB'

teol excellence

TB-WS55 Easy lift work stand

Instructions

Step 3: Assemble the base plate and the upright support assemblies

1. After assembling Mupright and @@ @upright support assemblies as per
step 2, stand them upright and align them with G9base plate. Ensure that
(Dupright and (@@ upright support assemblies are firmly in place and

ADNABVAR

align with the holes on (4base plate.
2. Using the twelve @screws M8 x 10mm, twelve {@spring washers M8,

and twelve @flat washers M8 as shown in Fig. 3, tighten them to (base

plate with an H5 wrench. A total of 12 holes needs to be tightened.
Confirm that (D@3dupright supports are flush, even, and secure on (4
base plate to complete the assembly.

A During Step 3, Please have at least two people
to install, with one person holding Wupright
steadily while the other person performs the

assembly to ensure safety.

Step 3. Required Parts

No. | Description Qty. [Required Tools

@ | Upright 1 2
@ | Left upright support 1 - —
@ |Right upright support | 1

@ |Back upright support | 1

@ |Base plate 1

@@ |Spring washer M8 12

Flat washer M8 12

@ | Screw M8x10MM 12 |H5 Wrench

Step 4: Assemble the winch

1. Ensure that the bottom of @L-shaped stopper is 16cm away

from the top surface of @winch mounting bracket. (refer to
Fig. 1 on Page 2)

2. As shown in Fig. 4, place ®winch on the @winch mounting

bracket, and align them with the holes.

3. Assemble ®winch with two @screws M8 x 16mm, two
flat washers M8, and two @lock nuts M8 to @winch
mounting bracket. Tighten them with an H5 wrench.

4. Following Fig. 4.1, insert the ®-1 winch handle into the
winch spindle slot and then assemble in sequence with the
(®-2 winch washer and ®-3 winch lock nut. Tighten them
with a 19mm open-end wrench.

Step 4. Required Parts

No.

Description

Qty.

Required Tools

O

Upright

@

Winch mounting bracket

Winch

®-1

Winch handle

®-2

Winch washer

®3

Winch lock nut

19mm open-end wrench

Flat washer M8

Screw M8x16MM

H5 Wrench

Locknut M8

13mm open-end wrench

BB

L-shaped stopper

N ENE N LY =Y =Y =N =N =Ny N

-
|
|
|
|
|

_

Fig.3

CFA0)
Ok

®e@0

*The winch handle hole must align
with the winch spindle and be /

|
|
|
|
|
|
|
|
|
|
|
\_ inserted into the tenon. |
- |
|
|
|
|
|
|
|
|
|

01.00.2023.10.27




surErB’  TB-WS55 Easy lift work stand

teol excellence Instructions
CF0)
[Oh
T B

Step 5: Assembling the winch with steel cable

and (®-4 steel cable fixing plate onto the winch.

Step 5. Required Parts
No. | Description Qty. |Required Tools
@ | Upright

Winch

(84| Steel cable fixing plate
5 Steel cable fixing screws|

H4 Wrench

Left winch spacer
Right winch spacer
Screw M6x40MM
Steel cable guider

H5 Wrench

alalalaln]=m]a]=

Q|®|6|®

Turn the handle counterclockwise
to lower the clamp

Turn the handle clockwise
to raise the clamp

AL

Steel
cable | |

1. Pull down the steel cable from Mupright, refer to the arrows in Fig. 5 and Fig. 5.1, thread the steel cable through the
hole of winch. According to Fig. 5.2, use the H4 hex wrench to tighten two ®-5 steel cables fixing screws, steel cable,

2. According to Fig. 5, rotate the @®winch clockwise until the steel cable winds around the ®winch once, positioning the
steel cable as shown in Fig. 5. Assemble the ®winch, @left and @right winch spacers, and @steel cable guider with
four @screws M6 and an H5 wrench. The steel cable should be pulled out along the inner side of the @L-shaped
stopper, following the gap in the spacers, as illustrated in Fig. 5.3.

3. Following Fig. 5, test the @winch by turning it clockwise. As shown in Fig. 5.4, raise the upright carriage to a height of
180cm. Then, turn it counterclockwise to lower the upright carriage to the lowest position. Ensure that the steel cable
is restricted from rotating by the @L-shaped stopper when the steel cable is all rolling out.This completes the assembly.

ig.5.2

01.00.2023.10.27




surErB’  TB-WS55 Easy lift work stand

teol excellence |nStI‘UCtiOnS

CFA0)
Ok

Step 6: Clamp Assembly
1. According to Fig. 6.1, use four @DM8 spring washers and four @screws M8 x 25 mm with
an H6 hex wrench to tighten @clamp holder and @clamp mounting plate. There are a

total of 4 holes to secure.

2. According to Fig. 6, secure the assembled ®)clamp holder and @clamp mounting plate
to @upright carriage with four @screws M8 x 25 mm and four @spring washers M8;
using an H6 wrench to tighten them. Then, assemble the @clamp onto the @clamp
mounting bracket and turn the handle clockwise.

Fig.6

Upright carriage

Step 6. Required Parts
Description Qty. [Required Tools
Upright 1
Clamp 1
Clamp holder 1
Clamp mounting plate| 1

8

8

Turn the handle clockwise
to taighten the clamp

Spring washer M8
Screw M8x25MM

BIB|®L0B|F

H6 Wrench

Step 7: Wheel assembly

1. According to Fig. 7, use an H4 hex wrench to secure wheel
bracket, two @screws M6 x 12mm, and two @locknut M6 on
(left upright support.

2. Use two 10mm open-end wrenches to secure (®wheels, @
screw M6 x 50mm, and @locknut M6 on the wheel bracket.
3. Repeat steps 1 and 2 on @right upright support to

complete the assembly of the wheels.

Fig.7

|

|

|

|

|

|

|

| Step 7. Required Parts
| [No. Description Qty. |Required Tools
|

|

|

|

|

|

|

|

Left upright support
Right upright support
Wheel bracket
Wheel

Screw M6x12MM
Hex head screw M6x50MM

Locknut M6

}|B|8|0|®®®

DN INdIN|[=~]-

01.00.2023.10.27




surErB’  TB-WS55 Easy lift work stand

teol excellence |nstructions
3 | Instructions for User E =

%Before use, please check that all screws and components are completely and securely tightened.

A.Base plate Stability Adjustment B.Clamp Angle Adjustment

1. Assemble four @set screws M8 x 10mm into 1. Before use, ensure that the handle is tightened.(as
the holes on the base plate (as shown in Fig. 8). shown in Fig. 9)

2. Test the base plate for any uneven conditions 2. Turn the handle counterclockwise to release the
at the four corners. Use an H4 hex wrench to clamp, allowing it to freely adjust its angle.
adjust the @set screws at uneven spots until 3. After confirming the desired clamp head angle,
they are against the ground and there is no turn the handle clockwise to secure it, completing
wobbling. the angle adjustment of the clamp

Turn the handle counterclockwis:
to release the clamp

Handle

Turn the handle clockwise
to taighten the clamp

Winch Winch
Height Height

Do not turn the handle
counterclockwise to
raise the clamp.

01.00.2023.10.27




surErB’  TB-WS55 Easy lift work stand

teol excellence |nStrU CtiOnS
C.Clamp Opening Adjustment D.Clamp Height Adjustment EkE
1. Lift the handle upward to open the clamp (as shown in 1. Secure the bicycle with the clamp, ensuring it's stable and

Fig. 10). doesn't wobble (as shown in Fig. 12). Db

2. Place the frame (you can choose top tube, seat tube, or
seat post) into the clamp opening. Adjust the hex
turnbuckle to the appropriate position based on the frame
size. Then, press the handle down to secure the frame.
Adjustment Method:

1. As shown in Fig. 11, turn the hex turnbuckle clockwise
to moderately tighten the clamp, making the clamp
opening slightly smaller.

2. As shown in Fig. 11, turn the hex turnbuckle
counterclockwise to moderately loosen the clamp,

Adjustment Instructions:
1. Turn the winch handle clockwise, as shown in Fig. 12.1,
to raise the clamp.
2. Turn the winch handle counterclockwise, as shown in
Fig. 12.1, to lower the clamp.
A If turning the clamp counterclockwise results in it rising,
it's an assembly error. Please refer to the instruction
manual or video for reassembly.

_m———

\

\
Counterclockwise |
(lower the clamp) ’l

A When using,
make sure to
clamp the frame
securely before
proceeding with
the work.

E.How to Move the Repair Stand

1. Remove the bicycle from the repair stand.

2. Hold the grip and tilt the repair stand at approximately 10 degrees.

3. Steady the repair stand and push it to the desired location for placement.

A When moving the repair stand, please be mindful of your surroundings and your own safety.

T

P.7
01.00.2023.10.27




suPERB  TB-WS55  FHReiEuve SUNHWIE

teol excellence

1 %ﬁ:g m&yﬁ 1. 3EE M EGE 2SuperBE #http: //www.superbiketool .com/HBIH

2 a3 00 RS IBLA A SR VR

BE®EProduct > Product list > Work stands > 552 > TB-WS55

B

<

DHHERR

LR RS W

7

E

LR

R

R AT 5E i

ARV E R

PRI

#it

FEBBR I E i

s

EH T

BRI

ER BT

LR

ER B30T

533

L ERAA

LLES

NS Y Y Y Y Y Y Y Y YN R V) v e e =N

M85 5 3t v

w
(o]

M87R 3 ]

w
o

M8 #4 SR

-
)]

[HIAM8 B R 25L

[e]

“FALUAMBIRER1 6L

-
o]

“RALBRMBRER 101

-
N

“PALIEM6 BRiR 121

[«)

BHISAM6 4= 5F SRR 4 0L

NFIURMG ISR 50L

M8 IEfF 8RR 101

M8t aRi

Mo B it it

LIEBL Y

SlssSsssisEss SR EEEEE SRS

GESCELN

== loIN]I~IN]D

ANTEE:

l-fﬂgﬁﬁﬁﬁﬁﬁlﬂ/ H5/H6 /S F45 F- 5 1 OMMBH 195 T- /3 52 - 13MM/ 19MMBH 183 T 8% — ¢
2 BB DERNA TIEAR - — ANRBEENF - NETEE, AR 2% %
3 HBCIRRRIG PSS - HRIPE AT RAS) - A2 G IR IR K R0

4 fUERETCBIERIIGE N

P.l

0100.2023.10.27




' TB-WS55  FHEIEHE s
2] WIS —
r """ """ " " W N

R ~ HUEIRE  LIBRLGE S BB I8 e P

1 OM A IRIsPCSEIERENL . UFR - IEOL R EE I
IGaE A M AR DTN DA A

2 BB 2PCSHICOMSBER ~ COMSHHEE ] ~ M7 HiEvi] &%
2PCSHF B £y RIE 2P CS T iz FH 05 85 3]
/N HEROTR BRI NCER S IE 1600M » v IR A o SR 9%

3. ORI PO B i i BLEOM6 Bk 2P CSFH A5 T S ] 58 5

4. QUL I FIOM8 ikh ~ @ M85 ;e - (O M8 i) £2PCS
)M FIRIH2PCSHR - MHISH T - EEOUBRAL
i i SO B 3 B Il 5o P T 71 i Mt 1 6O

G&ﬁﬁ:ﬁ%ﬁ%%@f%ﬁﬁ$mﬁmm]

5 ISORBIRIAENER 207 - NOwss -@usma  o | ||| .
@Il 7 APCSH IO SR CSARB NS PR - o | | ~1a T
LSO BRI | ol T @

/N OB BS PRSI E PEAE SRR ZENT - TR T i e b 25 € 1 200M

SHR-BREH
z W Y= | EATR
B cLisl
PR

it
ESIPRIA e
M8 T v

| 1.1

M8 Y 4 SR

“FALUAMBERR 161

Hs A ¥

FALUAM6 IR 12L

H4A ST

S EEEECCEE

LIBBUL

1
2
1
1
8
M8 7P e vi] 8
8
8
2
1

BEE L R ERS R (i R)

1.8% 1. UIFOM A RSP CIA O Rl BB ML - &

Bl i B e E

2 BB Pl Q- RS BB FHOOMS BRER ~ (D M8THTE IE W] - @D M87R
e v] 2% 2P CSEAO M f SRIH2PCS IR IR NS i T 3R + ¥ Qi
B M8 IR ~ M8 IfET] ~ B M87P e ] % 2PCSELAIMY £ BRI
2PCSH R IS TSI + @1 M HH B M BeR ~ D M8
k] ~ (OM8ZP ] 4 4PCSELQOPY 1 BRNH AP CS PR IS i T- SNl

HE

(FI=HE=]

et

ER b3

MBI 3 W

M87P 3 ]

M8 VY ik

SHEEEEEEEE

“EALBAMSBRER 161

|||~

nsA AT

&F
:
|
|
|
|
|
_J
CACACH Y
8
|| |2
B K [ S
= 2 L/ ey % : =
AN &
(22)

01.00.2023.10.27




surERB

teol excellence

TB-WS55

FHEEENUR J SR

R~ BB E RS 8 (e Ai+1R)
1R BB 350t Ok R S 8l (O e+ O4+OR) » PR
SLECBON & - e OL LRI 2 B (O 7+ Q4+ BR) Rkl

% - BE@EH L ALA
2 FFCOMBIRER10L ~ QDMSHH A v] ~ (M8 wi] 7 12P CSERIE] =i HIs i F
SHISHEONCH | - #EICEIIN 1241 - G2 ERSZ 8 (@) +Q1Hi+B%) B

@SB ELG 7R SRR I8l e e 36

NSO RERE 68 F R EE R (I3 . 1

Eﬁﬁ%:ﬁ%zy%ﬁﬁﬁﬁwmA’#%

#idh o i NEFTHDY - EpRI A %

NG
[1]

Ex
Y
A3
e

= |

&

HE

EHTAR

ERcLiec

ER B3] NN

EX BT

X531

133

Alalalal—a

M8 3k v

M8 3]

12

NEIS)NESE]S]J

“FALUAMBIRER10L

12

s/ T

HERN - ISR

1. HEEOLIBRU Fi KB BB B3RS & A2 TR i

HIFI16CM (82%P 2B —in)

2 AR - OB L RIBEORE B BEIN &

FE L - B

3. OB L RIS HiF IR P IFCOMBIRRR16L -
M8”PHER] ~ @OMSBHT BRI #2pCS - BRMIEDIEH

BRISIE N L

A JERA .0 @1 {EBIBEIIC B A | FEBIBE EiLO |
RHE > PHEBIPIRLA ©-2 fE BRI it ] 5L B)-3 &
BABETTIRG PR > FE 1 OMMBH 1 b5 S £ 7 38018

r

HER

BREH

BR

& B

HE

ERIER

O

s AR

@

FEBIBR Il e it

L BRG]

®-1

SRR

®-2

BB )

®3

BB IBG T IR

19MMBH 1B T

87 3]

ZRALUAMB ISR 161

s/ i

M8t iR

13MMBH I 95T

BB

LB J¢

N ENE N LY =Y =Y =N =N =Ny N

-
|
|
|
|
|
|

Z

®e@0

-—0
R A S P A4

\
®

|
|
|
|
|
|
|
|
|
|
wEaRsenEEe |
« ERouigA kg 7|
|

|

|

|

|

|

|

|

|

|

-
—

01.00.2023.10.27




SuPERB  TB-WS55  FHReiEuivp SUNIWIE

teol excellence

B~ BB AR R E

1RO R EISSE T4 - 255 SRS . |5 BOR BRI - KI5 24 F®-s A%
[B15E Bk2pCs ~ FIRELG)-4 FISRINE )T BBEC BB L

2 BT - IR SHESBOHE BB PCRIE BIBRERT 16l - SRS LB LRIRTE - FINSHiFAT O
Pabs L ~ SEBIETAIL O )+ (OF SLCORIK & | Fy HIM6 UiskaP CSSRIAI - SR SURIRIS .3 - [EQLIB
UL F 4 DU 5 S DR R B

3 AR R M SURIE SHES B @FEBa BT IS . A I REHT I B T2 180CM - P30S Sl i bE i e
Wit =22 dot (1K EL S5 BECOL TR MUINE )y KR e )y - e pid] 3%

TRAEREH
BRrl& & qE | FHIR
ERi LR

® | sk

®-4| MsgwlEl

®-5| MEIlE iR

© | Bk

@ | eBbERBLLi

@ | IIEMG 2R o BRR40L
60 | siESI

45k

s+

alnlalalm]=m]a]=

(Bl 1)

<= Eéa‘ﬁﬁlﬁﬁi-& P>

01.00.2023.10.27




suPERB

TB-WS55

teol excellence

FHEEENUR J SR

RN ~ RURRIE

1 AREE6 . G OFR IS 5E P SO K IR SE B FIOMS i 2% % vi] ~ COMBIRRR251L.

2 ARBAHE R ZEUT O RIS & @A A 5 B HICOMB BRER 251 ~ @ M8 i
T HEw] FAPCSHING I T BB ED L kLR | - P ORIHIEACK A

FAPCSHINGHR T-3A - JE441

IS5V L - IR Bt e 58 e v

\:_F_
@

1
1
1
Rl B 1
8
8

BB|®|e|0e|E|;

M8 % 3 vi]
[l PAM8 IR 251 ne S fHiF
B - R

AR CAINAR TR O 17 ~ SM6iRR12L ~

2 JHHSZ 1 0MMBH I8 F RO 1 ~ S M8

COMGBSj RIS 2 2P CSSRIBIE O 2 BB

50L/

(E17)

~ COM6 it SR SRISIE D 1~V L
3 AL M BB . 2. B0 R 0%
i 73
SREERBU
ER| & B e | EHTE
@ | EReEmL 1
@ | EweEmt 1
® | W 2
® | W 2
@ | BauEMeEgER12L | 4 |maAMT
@ | AfurneigsasoL | 2 | 10BN
@ | MeBjiHugiE 6 | 10MMBHCIRT:

0100.2023.10.27




TB-WS55

teol excellence

FHEEENUR J SR

3 | S

S5 (B PR R SRR P P SRR B 5 P o S HL o

— ~ IEHRESEHEIGR

1. CoM8 IE iR 1 0L IEAPCSHIZEAL MCBRIMIFLIR
(B i) .

2. B Y R A AR » N4 i T
RPRICO AT IR - pBHEE i A 82 S Hm]

Winch
Height

L RIS
1 AP A D e i e GBI

2 1 fre iSRS S REmY fgE2 - b Ff Hibsh £ )
3. FERBACTRIIE B - PHITHE NN HieSEI5E kR

YN

DANGER
Do not turn the handie
unterciockwise to

0100.2023.10.27




suPERB  TB-WS55  FHReiEuvp SUNIWIE

teol excellence

EEAE
(O
BN 3 L ISE LT B P~ AR ) B
1R EE b o FTBHARHA - (- Pias) 1. AR BT HOR BRI - WERZERNSI A EESE o (s 1+ —Piw)
25K AU (WEER B35/ 5/ VB OV BB DT
AR Fy i R bl e i S W D o - 1 1R 2 . 1 R B BRI 2t el - w fiséun Bt -
A5 B RIS R - 2 5K 1 2. 1A HE BB R B - v B VI -
WA A AR R R R L FHR RIS - R LWLk
1 ARB— ool /S fa 2l 2t el - wf W hH EpE -
T VS SR - BB BB LI5S -
2 BB —Fon B fh i g e - )
‘ Bl12.1 ™~
7/ \\\
\
\
\

N UTR Y

QLW\ML %

-~ —//

iK%
R LI

h - U EEE) /i

1. R L B R

2 JMEBRATFEE ORGP 105E
SUPHEVURERIE di HE 2 A E5 BRI i /3 2 i R ]
/N RN G 60 B Y S 5%

g

T

0100.2023.10.27




